635xXx

* Platform bracket kit for 5321
and 5321EC

* 4 bottom and 3 side
mount options

* Fixing hardware included

« Kit d’équerres pour

5321/5321EC

* 4 options de montage sur

plan horizontal et 3 options de
montage sous plateau

* Livré avec visserie de montage

* DZ - 12 hours salt spray test

* DZ - 12 heures de tenue au
brouillard salin

* Plattformwinkelsatz fuir

5321/5321EC

* Montagemadglichkeiten:

 Befestigungselemente

e DZ - 12 Stunden Salzsprihtest

4 unten und 3 seitlich

Inbegriffen

374.0
16.0 352.0
320.0
288.0
256.0
160.0
279.0 146.0
256.0 84.5
DZ63530 224.0 DZ63540 52.5
s 192.0 32.0
127 320 18.0
— 12.7] =
s o R £ [P 5 D S S S S S
5.5 (x6)
@5.5 x 8.0 SLOT (x12) 55 1‘217 255 66) @5.5 x 8.0 SLOT (x27)
. | ) \
Py % & d) }m _ _ 4&:?
ey ||, [EEw wrey
— —F— "
35.0 374.0
470.0
16.0 248.0
416.0
384.0
320.0
224.0
192.0
172.0
DZ63550 KX 635xx | W (k)
ol P2 DZ63530 0.66
127 ! | DZ63540 0.89
#4— bb—b—ob % &-—b—d DZ63550 1.12
@5.5 (6 DZ63560 1.37
12.7 25.5 x8.0 SLOT (x27)
12.7
l b & Yo & & & RN
| $d & fo & & & & &
f 0y LA X A
575.0
16.0 544.0
512.0
480.0
448.0
416.0
320.0
288.0
DZ63560 256.0
32.0
12,7 ‘
& & & & & & & & & &
P N A A A AR A 4
755 03~
12.7 @5.5 x 8.0 SLOT (x27)
12.7
| PN YW & & b & & b &
| L& S & & ) D G G ¢
¥ % % PP ®

MOUNTING KITS AND ACCESSORIES // KITS ET ACCESSOIRES DE MONTAGE // MONTAGE-KITS UND ZUBEHOR // 09/21
Accuride reserve the right to alter specifications without notice / Accuride se reserve le droit de modifier les specifications sans preavis / Technische Anderungen vorbehalten




635xX

Kit includes:

2 x brackets

8/10/12 x countersunk bolts, M5x10
8/10/12 x nuts, M5

8/10/12 x washers, M5

Four bracket lengths can be used, either
individually or in combination, to cover all slide
lengths. See charts to determine number of bracket
kits required.

S = Side-Mount

21.1

Le kit comprend:

2 x équerres

8/10/12 x boulons a téte fraisée, M5x10
8/10/12 x écrous, M5

8/10/12 x rondelles, M5

On peut utiliser des équerres en quatre longueurs
différentes, soit individuellement soit en
combinaison pour convenir & toutes les longueurs
de glissiére. Pour déterminer le nombre de kits
d’équerres requis, voir le tableau.

S = Sous plateau

Bausatz besteht aus:

2 x Winkel

8/10/12 x Senkkopfschrauben, M5x10
8/10/12 x Muttern, M5

8/10/12 x Unterlegscheiben, M5

Vier Winkellangen kénnen benutzt werden,
entweder individuell oder kombiniert, um sémtliche
Schienenlangen abzudecken. Zur Ermittlung

der Anzahl bendtigter Winkelbauséatze siehe
nachstehende Tabelle.

S = Seitenmontage

[

DZ635xx-2
32.0

' 19.317 [

R X D7635xx-1 4%
9.2

DZ635xx-2

I

ZD763502—F

6.2

DZ635xx-1

DZ635xx-1

5321/5321EC

DZ63530

DZ63540

DZ63550 DZ63560

S S

DZ5321-0030

DZ5321-0035

DZ5321-0040

DZ5321-0045

'
[ O

DZ5321-0050

DZ5321-0055

DZ5321-0060

DZ5321-0070-A

D75321-0080-A

DZ5321-0090-A

'
=N

DZ5321-0100-A

D75321-0110-A

—po=
'

DZ5321-0040EC

DZ5321-0045EC-A

DZ5321-0050EC

V==

DZ5321-0055EC

J P Y
'

DZ5321-0060EC

'
—_

DZ5321-0070EC-A

—_

DZ5321-0080EC-A

DZ5321-0090EC-A

DZ5321-0100EC-A

'
NN N

DZ5321-0110EC-A

174

09/21 // MOUNTING KITS AND ACCESSORIES // KITS ET ACCESSOIRES DE MONTAGE // MONTAGE-KITS UND ZUBEHOR
Accuride reserve the right to alter specifications without notice / Accuride se reserve le droit de modifier les specifications sans preavis / Technische Anderungen vorbehalten




635xXx

Four bracket lengths can be used, either
individually or in combination, to cover all slide
lengths. See charts to determine number of bracket
kits required.

B = Bottom-Mount

On peut utiliser des équerres en quatre longueurs
différentes, soit individuellement soit en
combinaison pour convenir & toutes les longueurs
de glissiere. Pour déterminer le nombre de kits
d’équerres requis, voir le tableau.

B = Sur plan horizontal

DZ635xx-2

© DZ635xx-2

55

Vier Winkellangen kénnen benutzt werden,
entweder individuell oder kombiniert, um samtliche
Schienenlangen abzudecken. Zur Ermittlung

der Anzahl benétigter Winkelbauséatze siehe
nachstehende Tabelle.

B = Montage unten

’__'-

DZ635xx-1 @

DZ635xx-1

DZ635xx-2

DZ635xx-1

DZ635xx-2
32.0

32.0

© DZ635xx-1

DZ635xx-1 g

DZ635xx-1

= ——4
14.7 DZ635xx-2

j”[ozsasw [ Dz6351 @:

DZ635xx-2 DZ635xx-2

11.7 DZ635xx-1

5321/5321EC

DZ63530 DZ63540

DZ63550 DZ63560

DZ5321-0030

DZ5321-0035

DZ5321-0040

DZ5321-0045

DZ5321-0050

DZ5321-0055

DZ5321-0060

DZ5321-0070-A

DZ5321-0080-A

DZ5321-0090-A

i
N

DZ5321-0100-A

DZ5321-0110-A

DZ5321-0040EC

W
'

DZ5321-0045EC-A

|
NN

DZ5321-0050EC

DZ5321-0055EC

DZ5321-0060EC

— I

DZ5321-0070EC-A

DZ5321-0080EC-A

DZ5321-0090EC-A

DZ5321-0100EC-A

DZ5321-0110EC-A

'
=~

MOUNTING KITS AND ACCESSORIES // KITS ET ACCESSOIRES DE MONTAGE // MONTAGE-KITS UND ZUBEHOR // 09/21
Accuride reserve the right to alter specifications without notice / Accuride se reserve le droit de modifier les specifications sans preavis / Technische Anderungen vorbehalten




635xX

5321

300mm 350mm 400mm
[2 23 pzeasz0 S 9 8] M [2 29 0763530 3 9 8] M [2280263540 20 s 3 3 ?,] M
[0 8¢ om0 g g jow |[¢ 3¢ om0 g g g |om[358 breasan G2 3828 d|om
450mm | 500mm
\

[888 DZ63540 o9 3 8 & é’] IM [S‘SZ DZ63550 oo o o 5 s Z] IM

[288 DZ63540 oo 5 @ o é’] oM [223 DZ63550 oo o o s s & 3] oM

| 550mm |

[ |

[OO o oo o o o o o Ol IM

oo o DZ63550 oo o o [S) o o o

208 ozeasso 238 8 8 884d o

600mm

o o o o o o o o o o ‘M

o o DZ63560 o o o o o o o o

[3 ° DZ63560 2 8 & S 2 2 3 3] oM
L 700mm |
\ |

[Z 3 DZ63560 S 9 8 S S 8 o 8]" © IM

[t 2 omesseo 223 2282z ° oM
‘ 800mm |
\ \

[228 DZ63540 oo 5 ® @ é’”iﬁ‘é DZ63540 oo 2 o & Z] IM

o oo oo o o o o||ooo oo o o o o oM

o oo DZ63540 oo 6 o o o] ooo DZ63540 oo o o o d
| 900mm |
\ I

B 282 J[s32 om0 222 8 2 289 |

[228[)263550 2o o = 32 = 8”228 DZ63540 oo s 2 3 8] OM
i 1000mm J‘

0o O oo o (=} o o o O oo O oo o o o o o o ‘M

oo o DZ63550 co o o o o o ol oo o DZ63550 oo o o o o o d

[$08 omeasso 238 8 2 23 °[22 omamo 228 8 3 88 gom
| 1100mm |
\ |
222 oze3ss0 288 2 2 2239 °[te  ome e 2228 g™
[00 o oo o o o o o O] [00 o o o o o o o q o OM
oo o DZ63550 oo o o o o o o oo o DZ63550 ©o o o o o o

09/21 // MOUNTING KITS AND ACCESSORIES // KITS ET ACCESSOIRES DE MONTAGE // MONTAGE-KITS UND ZUBEHOR
Accuride reserve the right to alter specifications without notice / Accuride se reserve le droit de modifier les specifications sans preavis / Technische Anderungen vorbehalten

176




635xXx

5321EC
400mm 450mm

© 99 DZ63540 29 °c o ©° S o ao co o o o o ol

s 23 =3 s 2 [ 252 pzessao g3 SEEE Y

‘ |ggg D763540 ©° s 99 q‘om Hggg DZ63540 39 s o o gl 0‘ oM

500mm 550mm
Q
[cc omssso oo g 2 EEL B 2 223 A
‘ 1 Dz63550 22 2 ©° S 2 2 Jom “ggg D263550 S5 8 © o o o gl O‘OM
600mm 700mm

5

¢ ¢ opresseo S 222 glqmi[c 2 ozmEse B IR §m
=

szg DZ63550 922 9 EEE zomHz 2 DZ63560 g SRR Zlom

800mm
[zzg DZ63540 23 B 5;1 [ 2S D763540 52 22 s dm

oo

“O oo DZ63540 <o

oo Dz63540 o2

[eXe}
o)}
0o

| 00)J

00
00
00

:lOM

oo DZ63540 o o

oo
oo
06
00
00

00
L 00

oo

oo DZ63540a o o 2]

oo
oo
00
00
00

szsg 2 SSomwsws § 3 [c328 8 ssomemsws ¢ 3
1000mm
[3325 ¢ goomesmsg g 2 g[s335 8  ggomemwg g 3 3

0

oo Dz63540 ¢ 2 2 q

o000 o o
o oo o o

oo DZ63540 o

1100mm
[2::2 D63550 223 2 E s] [szz =22 S pzes0S S ° 2] M
szg bz63ss0 222 2 I e
Notes: Notes: Hinweise:

* Customer supplies hardware to mount brackets
to base and/or platform/drawer

* Cold rolled steel
* Dimensions for reference only

* Please refer to 2D CAD drawings for
dimensional tolerances

S = Side-mount
B = Bottom-mount
IM = Inner member

OM = Outer member

MOUNTING KITS AND ACCESSORIES // KITS ET ACCESSOIRES DE MONTAGE // MONTAGE-KITS UND ZUBEHOR // 09/21
Accuride reserve the right to alter specifications without notice / Accuride se reserve le droit de modifier les specifications sans preavis / Technische Anderungen vorbehalten

« Visserie pour monter les équerres sur la base et/
ou le plateaulle tiroir non fournie

* Acier laminé a froid

 Dimensions indiquées a titre de référence
seulement

* Pour les tolérances dimensionnelles, veuillez vous
reporter a nos plans 2D

S = Sous plateau
B = Surplan horizontal
IM = Brin intérieur
OM = Brin extérieur

* Kunde stellt Kleinteile zur Montage von Winkeln
an Basis und/oder Plattform/Lade

* Kaltgewalzter Stahl
* Abmessungen nur orientierungshalber gezeigt

* Bitte beachten Sie die 2D-CAD-Zeichnung wegen
Abmessungstoleranzen

S = Seitenmontage
B = Montage unten
IM = Innenschiene

OM = AuBenschiene




